
Adopted Budget
Cobb County-Marietta Water Authority 

    Marietta, GA   
Adopted December 20, 2021

     2022



 

 

 

 

 

 

 

 

 

 

 

 

 

COBB COUNTY-MARIETTA WATER AUTHORITY 
BUDGET 

FISCAL YEAR 2022 
 
 
 
 
 
 
 
 



 

Table of Contents 
 
General Information 

History and Service Area ......................................................................................................... 5 

Mission and Values ................................................................................................................. 7 

Governance and Board Members ............................................................................................ 8 

Executive Team ....................................................................................................................... 9 
[...]
and $49,999. The requisition shall include three written quotes and must be approved by the Division 

Manager or a Director before a purchase order will be issued. 

 Non-budgeted purchases of goods and services under $50,000 must be approved by both the Division 

Manager and the General Manager or in their absence, a Director before a purchase order will be issued.  

 Competitive quotes are not required for purchases of goods and services over $2,000 and for purchases 

of replacement parts/service required for repair and maintenance of existing equipment and infrastructure 

over $10,000 when accompanied by a Sole Source request form that has been approved by the Director 

of Operations and the General Manager. Sole source procurement shall be used only when a situation 



 

Cobb County-Marietta Water Authority 
Fiscal Year 2022 Adopted Budget  Return to Table of Contents 

106    Financial Policies 

warrants and must be supported by documentation that identifies why foregoing the competitive quote 

process is in the Authority’s best interest.  

 Purchases of goods and services over $50,000 shall be made through a formal sealed bidding process.  

In compliance with the Official Code of Georgia Annotated (OCGA) 36-91-20, the sealed bidding process 

for purchases in this threshold shall be advertised two times with the first advertisement at least four 

weeks prior to the opening of the sealed bids or proposals. The second advertisement shall follow no 

earlier than two weeks after the publication date of the first advertisement.  

 Sole source procurement of goods, services, and construction contracts over $50,000 shall be presented 

to the Board for consideration and must include documentation to support the request. 

 Construction contracts of $100,000 or more shall be made through a formal sealed bidding process, in 

compliance with OCGA 36-91-20.  

 Contracts adopted within a line item of the annual budget under $100,000 and task authorizations under 

an approved Demand Services Contract under $200,000 may be signed by the General Manager or a 

Director and do not require further action by the Board.  

 Contracts in excess of $100,000 and task authorizations under an approved Demand Services Contract 

in excess of $200,000 must be presented to the Board for approval. The Board may authorize the 

Chairman, General Manager, or any other delegated authority to sign the contract.  

 

 

 

 

 

 

 

 

 

 

 



 

Cobb County-Marietta Water Authority 
Fiscal Year 2022 Adopted Budget  Return to Table of Contents 

107    Statistical Section 

Statistical Section 
The primary purpose of the Statistical Section in this document is to provide detailed information in tabular and 

graphical form that gives the reader a context for understanding the budgetary decisions and operational 

background of Cobb County-Marietta Water Authority. The data contained in this section includes information 

related to both revenues and expenses, and when possible, presents results for the most recent 10-year period.  

Information about CCMWA’s customers, rates, and production capacity are intended to assist the reader in 

understanding significant revenue trends that impacted current budgetary decisions.  Information about operating 

costs per million gallons produced and electricity used per million gallons produced are provided to assist the 

reader in understanding trends related to operating expenses.  

Demographic and economic measures of CCMWA’s service area are presented to provide context for CCMWA’s 

business environment. All demographic information is taken directly from the CCMWA’s most recent Annual 

Comprehensive Financial Report and is reported on a fiscal year basis (as of December 31st). Information related 

to water quality is presented to represent CCMWA’s commitment to providing safe, reliable drinking water to our 

customers. Finally, performance indicators of CCMWA are presented to highlight CCMWA’s operational 

efficiency.  

 

 

 

 

 

 

 

 

 

 

 

 

 



 

Cobb County-Marietta Water Authority 
Fiscal Year 2022 Adopted Budget  Return to Table of Contents 

108    Statistical Section 

Cobb County-Marietta Water Authority’s Customers 
Cobb County-Marietta Water Authority currently has active contracts with the following customers: 

 Cherokee County Water and Sewer Authority (CCWSA) 

 City of Austell 

 City of Mountain Park 

 City of Smyrna 

 City of Woodstock 

 Cobb County Water System 

 Douglasville/Douglas County Water and Sewer Authority (DDCWSA) 

 Lockheed Martin Aerospace and Defense Company 

 Marietta Board of Lights and Water 

 Paulding County Water System 

Cobb County-Marietta Water Authority also has an inactive contract with Fulton County Public Works. The terms 

of this contract are still in effect, but there are no active connections between Fulton County’s system and 

CCMWA’s system.  

 



 

Cobb County-Marietta Water Authority 
Fiscal Year 2022 Adopted Budget  Return to Table of Contents 

109    Statistical Section 

Rate Comparison Information 
The following table represents select peer water purveyors of Cobb County-Marietta Water Authority in the 

Atlanta metropolitan area and similarly sized peer water purveyors outside of Georgia.  

 

 

 

 

 

 

 

 

 



 

Cobb County-Marietta Water Authority 
Fiscal Year 2022 Adopted Budget  Return to Table of Contents 

110    Statistical Section 

Permitted Production Capacity Comparison Information 
The chart below represents total daily potable water production capacity of major peer water purveyors of Cobb 

County-Marietta Water Authority in the Atlanta metropolitan area and similarly sized peer water purveyors 

outside of Georgia.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

The chart below compares CCMWA’s permitted capacity to average daily production. In 2021, the permitted 

capacity at the Quarles Water Treatment Plant was increased from 86 MGD to 87 MGD to match the plant’s 

withdrawal permit after replacement of the Quarles Plant 1. During the last ten years, average daily production 

has not exceeded 55% of production capacity and peak day production has not exceeded 81% of production 

capacity.  

 

 

 

 



 

Cobb County-Marietta Water Authority 
Fiscal Year 2022 Adopted Budget  Return to Table of Contents 

111    Statistical Section 

Costs per Thousand Gallons of Water Produced 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fiscal Year Operating Expense 1,000 Gallons Cost/1,000 gal
2014 44,701,985               28,728,039               1.56                 
2015 45,099,147               29,369,116               1.54                 
2016 46,224,169               31,499,532               1.47                 
2017 46,093,835               29,612,782               1.56                 
2018 48,964,073               29,842,139               1.64                 
2019 48,609,734               30,949,853               1.57                 
2020 48,498,392               30,222,797               1.60                 
2021 49,400,193               29,105,117               1.70                 

2022, Projected 54,181,690               26,333,000               2.06                 

Operationing Cost per Thousand Gallons Produced  

Fiscal Year 1,000 Gallons Kilowatts Used kWh/1,000 gal
2014 28,728,039               71,318,540               2.48                 
2015 29,369,116               72,424,851               2.47                 
2016 31,499,532               76,901,520               2.44                 
2017 29,612,782               73,595,318               2.49                 
2018 29,842,139               73,131,071               2.45                 
2019 30,949,853               75,198,508               2.43                 
2020 30,222,797               73,686,172               2.44                 

2021, Projected 29,105,117               72,887,372               2.50                 

kWh Used per Thousand Gallons Produced



 

Cobb County-Marietta Water Authority 
Fiscal Year 2022 Adopted Budget  Return to Table of Contents 

112    Statistical Section 

Demographic Information 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

Cobb County-Marietta Water Authority 
Fiscal Year 2022 Adopted Budget  Return to Table of Contents 

113    Statistical Section 

Water Quality Information 
Water Treatment Process 

The process begins by pumping untreated water from the Chattahoochee River or Allatoona Lake to the Quarles 

or Wyckoff Plant, respectively.  A primary coagulant, alum, is added along with other chemicals to begin removal 

of particulate and dissolved organic matter from the raw water.  The water is then directed to a process called 

flocculation, in which a gentle mixing of the water with coagulant produces larger particles, called floc, to 

form.  The next process, sedimentation, occurs in a large, still basin, where the floc particles can settle to the 

bottom, clarifying the water. Next, the water flows through filters composed of anthracite coal and silica sand, 

trapping particles too small to settle in the sedimentation basins. After filtration, chlorine is added to maintain 

disinfection of the water all the way to the consumer, along with lime to provide protection from corrosion of 

copper and lead in home plumbing systems, and fluoride as required by the State of Georgia to provide protection 

from dental cavities. At the Wyckoff Plant, an additional step of adsorption using granular activated carbon is 

used during the warmer months to ensure compliance with the Disinfection By-Product Rule. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

Cobb County-Marietta Water Authority 
Fiscal Year 2022 Adopted Budget  Return to Table of Contents 

114    Statistical Section 

Why are there contaminants? 

The sources of drinking water (both tap water and bottled water) include rivers, lakes, streams, ponds, reservoirs, 

springs, and wells. As water travels over the surface of land or through the ground, it dissolves naturally occurring 

minerals and radioactive material, and can pick up substances resulting from the presence of animals or from 

human activity. Contaminants that may be present in untreated source water include:  

a) Microbial Contaminants such as viruses and bacteria which may come from sewage treatment 

plants, septic systems, agricultural livestock operations and wildlife. 
 

b) Inorganic Contaminants such as salts and metals which can be naturally occurring or result from 

storm water runoff, wastewater discharges, oil and gas production, mining or farming. 
 

c) Pesticides and herbicides which may come from a variety of sources such as agriculture, storm 

water runoff, and residential uses.  
 

d) Organic chemical contaminants, including synthetic (man-made) and volatile organics, which are 

by-products of industrial processes and petroleum production, and can also come from gasoline 

stations, urban storm water runoff, and septic systems.  
 

e) Radioactive contaminants, which can be naturally occurring or be the result of oil and gas 

production and mining activities.  
 

Water Testing and EPA Results 

The U.S. Environmental Protection Agency (EPA) has established treatment methods to reduce contaminants 

to levels that protect human health. CCMWA’s laboratory continuously monitors water quality to be sure it is 

properly treated to EPA standards. To ensure tap water is safe to drink, EPA prescribes limits on the number of 

certain contaminants in water provided by public water systems. The tables below show the results of our water 

quality analysis, as published in Cobb County Water System’s Consumer Confidence Report. Every contaminant 

regulated by the EPA that was detected in our water, even in the minutest traces, is listed here. The following 

definitions are important for understanding the information presented within the tables.  

 Maximum Contaminant Level (MCL) is the highest level of a contaminant that is allowed in drinking water.  

 Maximum Contaminant Level Goal (MCLG) is the level of a contaminant in drinking water below which 

there is no known or expected risk to health. MCLGs allow for a margin of safety.  

 Action Level (AL) is the concentration of a contaminant which, if exceeded, triggers treatment or other 

requirements that a water system must implement. 

 Treatment Technique (TT) is a required process intended to reduce the level of a contaminant in drinking 

water. 



 

Cobb County-Marietta Water Authority 
Fiscal Year 2022 Adopted Budget  Return to Table of Contents 

115    Statistical Section 

Consumer Confidence Report 



 

Cobb County-Marietta Water Authority 
Fiscal Year 2022 Adopted Budget  Return to Table of Contents 

116    Statistical Section 

Performance Indicators 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fiscal Year Net Income Total Assets
Return on 

Assets
2015 33,921,068        603,441,449      5.62%
2016 42,769,492        642,946,957      6.65%
2017 39,390,219        670,815,017      5.87%
2018 42,881,718        708,927,648      6.05%
2019 51,626,927        745,801,332      6.92%
2020 52,045,797        803,049,354      6.48%

2021, Projected 44,356,119        836,281,096      5.30%

AWWA Benchmark (Median Quartile, 2012) 2.20%

Return on Assets
(Net Income/Total Assets)

2014, Audited 16.3%
2015, Audited 16.0%
2016, Audited 14.0%
2017, Audited 11.7%
2018, Audited 10.8%
2019, Audited 7.6%
2020, Audited 7.6%

2021, Projected 6.7%

AWWA Industry Benchmark               34.0%

Debt Ratio
(Total Liabilities/Total Assets)

  Million Gallons per Day of Water Delivered 
per Full Time Equivalent 

Fiscal Year MGD FTEs MGD per FTE
2015 80.8 114.5 0.71
2016 86.3 116 0.74
2017 81.4 116 0.70
2018 84.3 116 0.73
2019 81.9 116 0.71
2020 82.6 116 0.71
2021 79.7 116 0.69

(Average MGD Delivered/Number of FTEs)



 

Cobb County-Marietta Water Authority 
Fiscal Year 2022 Adopted Budget  Return to Table of Contents 

117    Budget Terminology 

Budget Terminology 
Glossary 
Accrual Basis of Accounting: a method of accounting that recognizes the financials effect of transactions, 
events, and activities when they occur, regardless of the related cash flows.  

Annual Comprehensive Financial Report (ACFR): set of U.S. government financial statements comprising 
the financial report of the state, municipal or other governmental entity that complies with the accounting 
requirements promulgated by the GASB. 

Balanced Budget: a budget in which estimated revenues and other financing sources equal estimated 
expenditures. 

Capital Asset: assets with a useful life of more than a year and is not intended for resale in the regular course 
of operations, also known as fixed assets. Examples include land and improvements, computers, equipment, 
furniture and fixtures, machinery, buildings, infrastructure, vehicles, and intangibles. 

Capital Expenditure: the use of funds to acquire or maintain long-term assets that are used in the operation of 
the organization over a multi-year period. 

Contingency: money set aside to cover unexpected costs during the fiscal year. 

Depreciation:  a reduction in the value of an asset over its useful life. 

Economies of scale:  a proportionate savings in costs gained by an increased level of production.  

Enterprise Fund: a proprietary fund used to account for business-like operations of a government to provide 
goods and/or services to the public and are primarily funded through user charges. GAAP requires state and 
local governments to use the enterprise fund type to account for “business-type activities”  

Flow of Economic Resources Measurement Focus: measures all assets that are available to the entity, not 
only cash or soon to be cash assets. Both long-term assets and long-term liabilities are measured. 

Generally Accepted Accounting Principles (GAAP): a common set of accounting principles, standards, and 